Infrastructure Capacity Constraints

Onondaga County Department of
Water Environment Protection

June 12,2013

&

@
= =
Joanne M. Mahoney Save the Rain

County Executive

Tom Rhoads, P.E.
Commissioner



ONONDAGA COUNTY DEPARTMENT OF
WATER ENVIRONMENT PROTECTION

VISION

To be a respected leader in wastewater treatment, storm water
management, and the protection of our environment using state-
of-the-art, innovative technologies and sound scientific principles
as our guide.

MISSION

To protect and improve the water environment of Onondaga
County in a cost-effective manner ensuring the health and
sustainability of our community and economy.

CORE VALUES

Excellence
Teamwork

H onesty
lnnovation
[...]

TSS (Ibs/day) 13,400

BSK WWTP Operational Data 2010 2011 2012 Average

Average Daily Flow (MGD) 4.31 417 3.35 3.95

CBOD5 (mg/l)’ 135 154 175 155

Calculated Equivalent BOD5 (ma/ly’ 190 217 246 218

TSS (mg/l) 185 227 248 220

Influent Loadings (2010-2012) Average 3-Year Peak’ Future Impact From Agrana Fruit Us, Inc Reserved Capacitv5

Average Daily Flow (MGD) 3.95 4.31 Average Daily Flow (MGD) 0.22

CBODS5 (lbs/day) 5,089 6,296 CBODS5 (Ibs/day) NA

BODS (Ibs/day) - CBOD/BOD 71% 7,167 8,868 BODS5 (Ibs/day) 5,000

TSS (Ibs/day) 7,243 8,937 TSS (Ibs/day) 500

Remaining Capacity Parameters Based on Loading \ Based on Percent of Design3 Utilized Capacity ,
Average 3-Year Peak Average 3-Year Peak Average 3-Year Peak

Average Daily Flow (MGD)4 4.39 4.02 48.7% 44 6% 51.3% 55.4%

BODS5 (Ibs/day) - CBOD/BOD 71% 1,233 -468 9.2% -3.5% 90.8% 103.5%

TSS (Ibs/day) 5,657 3,963 42.2% 29.6% 57.8% 70.4%

'CBOD5 monitoring is required by permit and analyzed more frequently than BOD5, however, design treatment is based on BOD5. As a result, a ratio of
CBOD to BOD has been developed to evaluate remaining capacity based on the equivalent BODS5 loadings.

L The CBOD/BOD ratio of 71% is based on the average of all corresponding/matching data collected from 2010 through 2012, the ratio is then applied to
the individual annual CBODS5 average to calculate the equivalent annual BODS.
® Utilizes 2010 flow, and 2012 BOD5 and TSS concentrations.

* Based on 95% of Design - Trigger for Flow Management Plan.
® Per the February 22, 2013, letter - Intent to Serve: Radison Business Park



Oak Orchard WWTP - Remaining Capacity Evaluation (2010 - 2012)

Proposed Industrial User Evaluation
Projected Concentrations Based on Remaining Capacities and Proposed Industrial Flows

Parameter Average  3-Year Peak®
BOD5 (mg/l) at 0.12 MGD 0 0
BOD5 (mg/l) at 0.5 MGD 0 0
BODS (mg/l) at 1.0 MGD 0 0
TSS (mg/l) at 0.12 MGD 9,000 7,750
TSS (mg/l) at 0.5 MGD 2,160 1,860
TSS (mg/l) at 1.0 MGD 1,080 930
Gaskin Rd PS - Wetzel Road WWTP Option - Potential Reduction in Loading to OO WWTP
Average daily flow (2010 through 2012): 0.786 MGD
Parameter Average 3-Year Min.°
BODS (Ibs/day)® 1,187 1,043
TSS (Ibs/day) 1,056 959
Projected Enhancement to Remaining Capacity at the OO WWTP (If Gaskin Diverted to Wetzel Road)
Based on Loading Based on Percent of Design Utilized Capacity
Parameter : Average 3-Year Min.  Average 3-Year Min. Average 3-Year Min.
Average Daily Flow (MGD)* 4.56 423 45.6% 42.3% 54.4% 57.7%
BODS5 (Ibs/day)® 549 -2,446 3.9% -17.2% 96.1% 117.2%
TSS (Ibs/day) 10,064 8,715 60.3% 52.2% 39.7% 47.8%
Projected Concentrations Based on Projected Enhancement to Remaining Capacities and Proposed Industrial Flows (Gaskin/Wetzel Option)
Parameter Average 3-Year Min.
BODS5 (mg/l) at 0.12 MGD 549 0
BODS5 (mg/l) at 0.5 MGD 132 0
BOD5 (mg/l) at 1.0 MGD 66 0
TSS (mg/l) at 0.12 MGD 10,055 8,708
TSS (mg/l) at 0.5 MGD 2,413 2,090
TSS (mg/l) at 1.0 MGD 1,207 1,045

3 utilizes 2011 flow, and 2012 BODS5 and TSS concentrations.
* Based on 95% of Design - Trigger for Flow Management Plan.
® Utilizes Brewerton WPCP's average BODS - 181 mg/l (representative of residential contribution from Gaskin Rd service area).

® 3-Year Minimum is a worst case analysis. Utilizes 2010 TSS concentration (minimum), and 2011 BODS5 from Brewerton WWTP - 159 mg/l (residential
minimum).



Meadowbrook Limestone WWTP - Remaining Capacity Evaluation (2010 - 2012)

Design Parameter Capacity

Average Daily Flow (MGD) 6.5

BODS (Ibs/day) 9,200

TSS (Ibs/day) 10,800

MBLS WWTP Operational Data 2010 2011 2012 Average

Average Daily Flow (MGD) 5.50 6.28 4.89 5.56

CBODS (mg/l)’ 109 105 143 119

Calculated Equivalent BODS (mg/l )2 170 164 224 186

TSS (mg/l) 148 152 176 159

Influent Loadings (2010-2012) Average 3-Year Peak’

Average Daily Flow (MGD) 5.56 6.28

CBOQODS (lbs/day) 5,518 7,505

BODS (Ibs/day) - CBOD/BOD 64% 8,621 11,727

TSS (Ibs/day) 7,346 9,202

Remaining Capacity Parameters Based on Loading \ Based on Percent of Design3 Utilized Capacity
Average 3-Year Peak Average 3-Year Peak Average 3-Year Peak’

Average Daily Flow (MGD)4 0.62 -0.11 9.5% -1.6% 90.5% 101.6%

BODS5 (Ibs/day) - CBOD/BOD 64% 579 -2,527 6.3% -27.5% 93.7% 127.5%

TSS (Ibs/day) 3,454 1,598 32.0% 14.8% 68.0% 85.2%

'CcBODS5 monitoring is required by permit and analyzed more frequently than BODS5, however, design treatment is based on BOD5. As a result, a ratio of
CBOD to BOD has been developed to evaluate remaining capacity based on the equivalent BODS5 loadings.

? The CBOD/BOD ratio of 84% is based on the average of all corresponding/matching data collected from 2010 through 2012, the ratio is then applied to
the individual annual CBODS average to calculate the equivalent annual BOD5.

? Utilizes 2011 flow, and 2012 BOD5 and TSS concentrations.

* Based on 95% of Design - Trigger for Flow Management Plan.



Brewerton WPCP - Remaining Capacity Evaluation (2010-2012)

Design Parameter Capacity

Average Daily Flow (MGD) 3.0

BODS5 (Ibs/day) 4,000

TSS (Ibs/day) 4,700

Brewerton WPCP Operational Data 2010 2011 2012 Average

Average Daily Flow (MGD) 1.95 2.13 1.87 1.98

BODS5 (mg/l)’ 169 159 214 181

TSS (mg/l) 179 175 157 170

Influent Loadings (2010-2012) Average 3-Year Peak’

Average Daily Flow (MGD) 1.98 213

BODS (Ibs/day) 2,987 3,802

TSS (Ibs/day) 2,817 3,180

Remaining Capacity Parameters Based on Loading , Based on Percent of Design Utilized Capacity
Average 3-Year Peak Average 3-Year Peak’ Average 3-Year Peak®

Average Daily Flow (MGD)3 0.87 0.72 28.9% 24.0% 71.1% 76.0%

BODS (Ibs/day) 1,013 198 25.3% 5.0% 74.7% 95.0%

TSS (Ibs/day) 1,883 1,520 40.1% 32.3% 59.9% 67.7%

' CBOD/BOD ratio not necessary due to available BODS data.
2 Utilizes 2011 flow, 2010 TSS concentration and 2012 BOD5 concentration.
* Based on 95% of Design - Trigger for Flow Management Plan.



Wetzel Road WWTP - Remaining Capacity Evaluation (2010 - 2012)

Proposed Gaskin Rd Pump Station Diversion Evaluation

Gaskin Rd PS - Wetzel Road WWTP Option - Potential Reduction in Capacity if Diverted to Wetzel Rd

Average daily flow (2010 through 2012): 0.786 MGD
Parameter Average® 3-Year Min.®
BODS5 (lbs/day) 1,187 1,043
TSS (Ibs/day) 1,010 958
Projected Remaining Capacity at the Wetzel Road WWTRP (If Gaskin Diverted to Wetzel Road)

Based on Loading Based on Percent of Design Utilized Capacity
Parameter Average 3-Year Min. __ Average 3-Year Min. Average 3-Year Min.
Average Daily Flow (MGD) 3.54 3.49 50.6% 49.9% 49.4% 50.1%
BODS5 (Ibs/day) 3,997 3,278 46.8% 38.3% 53.2% 61.7%
TSS (Ibs/day) 2,587 1,615 37.8% 23.6% 62.2% 76.4%

“ Based on'95% of Design - Trigger for Flow Management Plan.

5 Utilizes Oak Orchard WWTP average TSS and Brewerton WPCP's average BODS5 - 181 mg/l (representative of residential contribution from Gaskin Rd

® 3-Year Minimum is a worst case analysis. Utilizes 2010 Oak Orchard TSS concentration (minimum), and 2011 BODS5 from Brewerton WWTP - 159 mg/|
(residential minimum).



Brewerton WPCP - Remaining Capacity Evaluation (2010-2012)

Design Parameter Capacity
Average Daily Flow (MGD) 3.0
BODS (Ibs/day) 4,000
TSS (Ibs/day) 4,700
Brewerton WPCP Operational Data 2010 2011
Average Daily Flow (MGD) 1.95 213
BODS5 (mgfl)’ 169 159
TSS (mgll) 179 175
Influent Loadings (2010-2012) Average 3-Year Peak’
Average Daily Flow (MGD) 1.98 2.13
BODS5 (Ibs/day) 2,987 3,802
TSS (Ibs/day) 2,817 3,180

Based on Loading

Remaining Capacity Parameters
o Pty Average 3-Year Peak®

Based on Percent of Design
3-Year Peak’

Average Daily Flow (IVIGD)3 0.87 0.72
BODS5 (Ibs/day) 1,013 198
TSS (Ibs/day) 1,883 1,520

' CBOD/BOD ratio not necessary due to available BOD5 data.

Z Utilizes 2011 flow, 2010 TSS concentration and 2012 BOD5 concentration.

® Based on 95% of Design - Trigger for Flow Management Plan.

Utilized Capacity
Average 3-Year Peak’

71.1% 76.0%
74.7% 95.0%
59.9% 67.7%



Appendix IV
Case Study: Wetzel Road WWTP Cost of Capacity

The Wetzel Road Wastewater Treatment Plant (WWTP) is the Department’s most recent facility to
undergo a comprehensive facility upgrade having exceeded it useful life. The facility was under a
Judgment on Consent from the NYSDEC (September 1988) requiring the development of new permits
limits which resulted in the need for a facility with increased hydraulic capacity, increased
treatment/removal capabilities, and an oxygen neutral discharge to the Seneca River (2006 upgrade).
The intent of this case study is to provide an historical perspective regarding per unit cost of
treatment capacity for flow, Biochemical Oxygen Demand (BOD) and Total Suspended Solids (TSS). In
addition, this study places a contemporary value on the per-unit cost of treatment.

In 1973, the initial Wetzel Road WWTP was constructed as an upgrade of the Morgan Road Sewage
Treatment Plant at a cost of $3,079,256. This facility was built to accommodate additional flow and
consolidated from other collection systems. The plant was upgraded from a primary treatment
facility to secondary treatment with effluent disinfection. Primary effluent was treated via trickling
filters, and then pumped to secondary clarifiers with the final effluent disinfected with chlorine gas
prior to discharging into Seneca River. The following table summarizes the unit cost for treatment in
1973 and 2012 dollars:

Total Facility Design Unit Cost Per Treatment | Unit Cost Per Treatment
Unit of Treatment
Cost (1973) Capacity Capacity (1973) Capacity (2012)'
Flow 3.5 MGD $0.88 per gallon $4.55 per gallon
BOD $ 3,079,256 | 7,375 Ibs/day $418 per Ib BOD $2,161 per b BOD
TSS 8,460 |bs/day $364 per Ib TSS $1,882 per b TSS

! Based on the Bureau of Labor and Statistics CPI Inflation Calculator.

The 2006 upgrade of the Wetzel Road facility cost $25,378,150. This comprehensive facility upgrade
provides advanced secondary treatment of wastewater using a Biological Aerated Filter (BAF) System
and tertiary treatment with Cloth Media Disk Filters (CMDF). Upgrades included mechanical screen
rakes for grit removal in two covered aerated grit chambers, mechanical fine screens, intermediate
pump station, Biological Aerated Filters (BAF), Cloth Media Disk Filters (CMDF), UV disinfection
system, post-aeration tank, Parshall flume, gravity thickeners, primary digester
rehabilitation/conversion, and secondary digester. The following table summarizes the unit cost for
treatment in 2006 and 2012 dollars:

Page 31 of 32



Unit of Treatment | TOt8! Facility [ Deslgn uhlt(‘ostl’er Treatment | Unit Cost Per T_:re:a'.im,en;
Cost (2006) | Capacity |  Capacity (2006) Capacity (2012]'
Flow 7.0 MGD $3.63 per gallon $4.13 per gallon
BOD $25,378,150| 6,560 Ibs/day |  $3,869 per Ib BOD $4,406 per Ib BOD
TSS 5,430 Ibs/day 54,674 per |b TSS $5,323 per b TSS

! Based on the Bureau of Labor and Statistics CPI Inflation Calculator.

Clearly, the unit cost per treatment of BOD and TSS is exceeding the rate of inflation. The
fundamental message to be taken from this case study is that capacity has a price, both in terms of
the original capital investment and future enhancement to capacity that is exceeded.

Page 32 of 32



